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Outlines

• Delirium

• Alcohol withdrawal syndrome

• Psychosis

• Substance-related

• Mood disorder and suicide

• Extrapyramidal symptoms

• Hyperventilation

• Insomnia



Delirium



DSM-5 
Diagnostic 
Criteria

• A. A disturbance in attention (i.e., reduced ability to direct, focus, 
sustain, and shift attention) and awareness (reduced orientation to the 
environment).

• B. The disturbance develops over a short period of time (usually hours 
to a few days), represents a change from baseline attention and 
awareness, and tends to fluctuate in severity during the course of a 
day.

• C. An additional disturbance in cognition (e.g., memory deficit, 
disorientation, language, visuospatial ability, or perception).

• D. The disturbances in Criteria A and C are not explained by another 
preexisting, established, or evolving neurocognitive disorder and do 
not occur in the context of a severely reduced level of arousal, such as 
coma.

• E. There is evidence from the history, physical examination, or 
laboratory findings that the disturbance is a direct physiological 
consequence of another medical condition, substance intoxication or 
withdrawal (i.e., due to a drug of abuse or to a medication), or 
exposure to a toxin, or is due to multiple etiologies.





Electrolyte

• Benzodiazepine
• Opioid
• NSAID
• Anticholinergic drug

Insomnia



Management -
Nonpharmacological
• Correct causes !!!!

• Fluid and nutrition

• Reorientation techniques or 
memory cues - a calendar, clocks, 
and family photos

• The environment should be 
stable, quiet, and well-lighted

• Physical restraints if necessary



Management - Pharmacological

• Low dose Antipsychotic
• Haloperidol 1.25 – 2.5 mg IM for sedation

AVOID Haloperidol IV !!! >> Risk for Torsade de pointes

• Haloperidol 0.5 - 1 mg po hs/bid
• Risperidone 0.5 - 1 mg po hs/bid
• Quetiapine 25 - 50 mg po hs/bid
• Trazodone 25-50 mg hs for insomnia

****AVOID Diazepam !!!**** >> Worsening



Alcohol withdrawal 
syndrome

(AWS)



ALCOHOL WITHDRAWAL SYNDROME

Must have !!!!
• Autonomic 

hyperactivity
• Sweating 
• Tremor
• Agitation 



ALCOHOL WITHDRAWAL SYNDROME

Confusion/seizure in alcoholic patients

Alcohol withdrawal syndrome

If other symptoms besides confusion do not correlated to alcohol withdrawal 
syndrome >> must find another causes -- delirium, epilepsy, encephalitis, etc.



ALCOHOL WITHDRAWAL SYNDROME

Last dose ??
• เชา้วนัท่ีมารพ.
• 7 วนัก่อนมารพ.



MANAGEMENT OF AWS

• Mild to moderate symptoms (w/o DT or seizure)

• Diazepam 5-10 mg PO q 6 hrs or

• Lorazepam 1-2 mg PO q 6 hrs (liver failure)

• ***Diazepam 5 mg = Lorazepam 1 mg ***

• Hold BZD if patient is asleep



MANAGEMENT OF AWS

• Severe symptoms eg. seizure, DT

• Start Diazepam 10 mg PO/IV q 3 or 4 hr
Lorazepam 2 mg PO q 4 hr

• Extra dose of Diazepam 10-20 mg IV prn for 
agitation

• IV form can be repeated every 10-15 mins 
until light sleep

• Hold BZD if patient is asleep



MANAGEMENT OF AWS >>> ADJUST DOSE

Day 1

• Diazepam 10 mg PO q 4 hr = 60 mg/day

• Extra dose -- Diazepam 10 mg IV prn x 6 dose/24hrs = 60 mg/day

• Total 1st day Diazepam oral & IV → 60 + 60 = 120 mg/day

Day 2

• Dose diazepam oral = Diazepam ทีใ่ชท้ัง้หมดใน Day1 แบ่งให ้q 4hr

• Diazepam day2 (120/6) = 20 mg PO q 4 hr

***Diazepam 5 mg = Lorazepam 1 mg ***



ALCOHOL WITHDRAWAL SYNDROME

• If stable -- continue 24-48 hrs then 
taper off by 20%/day

• If day 7 -- not stable
→ benzodiazepine induced delirium 
→ taper off by 20%/day



MANAGEMENT OF AWS

• To prevent Wernicke-Kosarkoff syndrome                   

• Thiamine 100 mg  IV OD for 3 days

• Thiamine 100 mg PO TID (Vit B co)

• Folic 5 mg PO OD



Psychosis



Schizophrenia



Psychosis

Organic 
VS
Psychiatric



Features pointing 
to organic cause

• Acute onset ( vs gradual onset in 
psychiatric disorders)

• 1st episode

• Extreme age: very young and very old

• Current medical illness/injury

• Substance abuse

• Nonauditory hallucination – visual, tactile

• Neurological symptoms



Acute psychosis >>> organic cause

• Autoimmune disorders (e.g., NPSLE, Anti-NMDA re encephalitis)

• Endocrine disorders (e.g., hyperthyroidism, hypothyroidism)

• Neurologic conditions (e.g., dementia, epilepsy (esp. partial complex 
seizure, TLE), Parkinson disease)

• Nutritional conditions (e.g., vitamin B deficiency)

• Trauma (e.g. Traumatic Brain Injury)

• Infection/sepsis (e.g. HIV infection, Neurosyphilis, encephalitis)

• Pharmacologic causes (e.g., medication adverse effect (esp. steroid), 
substance abuse or withdrawal)



Investigation of acute psychosis

R/O medical conditions : 
infection, trauma, tumor, 
autoimmune

Laboratory testing: CBC, 
BUN, Cr, Electrolyte, Ca, Mg, 
PO, LFT, TFT, AntiHIV, VDRL, 
ANA, UA, Urine substance

Brain imaging: CT brain c 
contrast/MRI brain

CSF profile



Substance induce psychosis



Substance intoxication&withdrawal



Psychosis >>> Psychiatric disorders

• Psychotic disorders
• Schizophrenia

• Schizoaffective disorder

• Brief psychotic disorder

• Delusional disorder

• Mood disorder with psychotic features
• MDD with psychotic features

• Bipolar disorder with psychotic features



Management of acute psychosis

• Antipsychotics: may start with low dose at first

Haloperidol 0.5-2 mg/day (max 20 mg/day)

Risperidone 0.5-2 mg/day (max 6 mg/day)

• Other Antipsychotics: Perphenazine, Chlorpromazine, Quetiapine, 
Clozapine etc.

• Use Haloperidol IM 2.5-5 mg in case of aggression/severe agitation 
(repeat every 30 mins)

• May add Benzodiazepines (Diazepam, Clonazepam, Lorazepam)

• Find precipitate of relapse 



Risk factors for relapse 
schizophrenia 

• Substance misuse

• Poor compliance to medication

• Poor social support

• Increase psychological stress

• Active medical condition



Major depressive disorder 



MDD – DSM-5 criteria

≥ 5 symptoms

Nearly every day

≥ 2 weeks

1. Depressed Mood

2. Loss of interest

3. Worthlessness, Guilt

4. Concentration – Decreased

5. Suicidal ideation

6. Psychomotor – agitation/retardation

7. Energy – Decreased

8. Insomnia/Hypersomnia

9. Significant weight loss/gain

or

Core
Symptom

Significant 
distress or 

impairment



ASSESS SUICIDAL RISK 

• Scene

• Severity of illness

• Stressor

• Supporting system

• Intention to die

4S + 1I
Low/Moderate/High 

Suicidal risk

***depends on 
clinical judgement



• ผูป่้วยชายไทย อายุ 65 ปี U/D CA lung with brain metastasis มปัีญหาภรรยามา

นาน ไม่มบีุตร เพิง่หยา่กบัภรรยาได ้3 เดอืน อยูค่นเดยีว ญาตไิปพบผูป่้วยแขวนคอใน

หอ้งนอน หมดสต ิทีค่อมแีผลเป็นรอยเชอืก เคยฆ่าตวัตายมาหลายคร ัง้ ญาตพิามารพ.

• ผูป่้วยหญงิ 30 ปี อยู่หอคนเดยีว ทะเลาะกบัแฟน อยากตาย โทรไปบอกแฟนว่าจะกนิยา

ฆ่าตวัตาย พรอ้มถา่ยคลปิตนเองสง่ใหแ้ฟนขณะก ายาไวใ้นมอื บอกใหร้บีมาทีห่อแฟน

มาถงึพบวา่ผูป่้วยกนิยานอนหลบัไป 10 เม็ด แฟนพามารพ.

• วยัรุน่หญงิ อายุ 16 ปี ทะเลาะกบัเพือ่น กรดีแขนเป็นรอยถลอกบางๆ 10แผล โพสตร์ปู
รอยกรดีแขนของตนลงIG อยากใหเ้พือ่นรบัรูค้วามเจ็บปวดของตน ไม่ไดอ้ยากตาย แม่

พามารพ.กงัวลวา่ลกูจะฆ่าตวัตาย

SUICIDAL RISK ?



MANAGEMENT

• Clear active medical condition

• Assess suicidal risk >> D/C, close F/U, Admit

• Collateral data

• Crisis intervention and Safety plan

• Psychi F/U mood at OPD setting



MANAGEMENT

Suicidal precaution Advice***

• มคีนดแูลอย่างใกลช้ดิตลอด 24 ชม.

• เก็บของตา่งๆทีใ่ชท้ ารา้ยตวัเองได ้

• สงัเกตอาการทีเ่สีย่งในการท ารา้ย
ตนเอง



Management

Antidepressants for 
depression

Fluoxetine 20 mg/day 
or Sertraline 50 

mg/day 

Antipsychotics for 
controlling Impulse

Haloperidol 0.5 
mg/day or Risperidone 

0.5 mg/day

Benzodiazepines for 
insomnia

Lorazepam 0.5 mg/day 
or clonazepam 0.5 

mg/day



ค ำท่ี “ ไม่ควรพูด ”

• เลิกเศรา้ไดแ้ลว้
• จะเศรา้ไปถงึไหน
• รอ้งไหท้  าไม
• แคนี่เ้อง

• อย่าคิดมาก
• เธอตอ้งท าได้
• การท่ีเธอเศรา้ มนัท า
ใหเ้ราเศรา้ไปดว้ยนะ



ค ำท่ี “ ควรพูด ”

• เราพรอ้มรบัฟังเสมอนะ
• ฉนัอยากเขา้ใจเธอนะ
• ฉนัอาจจะไม่เขา้ใจเธอ
แตฉ่นัจะอยูข่า้งๆเธอนะ

• อยากใหเ้ราช่วยยงัไงบา้งไหม 
ยินดีช่วยเหลือนะ
• เธอไมไ่ดอ้ยูค่นเดียวนะ



ขั้นตอน ประเด็น

1) ถามเป็น

เช่น สัมพันธภาพและส ารวจ

ปัญหา

• สร้างสัมพันธภาพ  การคุยถึงปัญหาที่ประสบอยู่

• ถามเพื่อประเมินความเครียดหรือความคิดฆ่าตัวตาย เช่น “มีอะไรท าให้เครียด”    

“รู้สึกเป็นทุกข์จนไม่อยากมีชีวิตอยู่ไหม”

• ถามเพื่อค้นหาแรงจูงใจทางบวก เช่น 

“ทั้งๆ ที่มีความเครียดหรือความทุกข์มาก อะไรท าให้ยังพยายามอยู่ต่อไป”

2) ชมเป็น

เสริมศักยภาพและแรงจูงใจ   

ในการต่อสู้ชีวิต

สรุปตามข้อ 3 ประเด็นมาแสดงความชื่นชม

• ครอบครัว เช่น  “คุณเป็นคนที่ห่วงใย ลูก/ครอบครัว”

• การงาน เช่น “ คุณเป็นคนที่มีความรับผิดชอบใน    การท างาน”  “คุณเป็นเสาหลักของ

ครอบครัว”

• ตนเอง เช่น “คุณเป็นคนที่มีความยึดมั่นในศาสนา” “คุณเป็นคนที่ใส่ใจสุขภาพ”

3) แนะเป็น

ให้ค าแนะน าที่ตรงกับปัญหา/

ความจ าเป็น

• ประเมินภาวะสุขภาพจิตด้วย8Q (ความคิดฆ่าตัวตาย) 9Q (ซึมเศร้า)

• การเชื่อมโยงเข้ากับบริการต่อเนื่องที่มีบุคลากรด้านสุขภาพจิต   

• การรักษาแรงสนับสนุนทางสังคมทั้งจากครอบครัวและผู้ช่วยเหลือ

แนว
ทางการ
สื่อสาร



Bipolar disorder



Clinical presentation – GIDDINESS > 1 wk

G Grandiosity (increased confidence)

I Increased activity***

D Decreased judgement (risky activities)

D Distractibility

I Irritability***

N Need for sleep decreased

E Elevated mood***

S Speedy thoughts (flight of idea)

S Speed talk – talkative, pressure of speech

ต้องมี
1. Elevated (3) or 

irritable mood (4)
2. Increased activity

+

อาการอืน่ ๆ 3-4 ข้อ



Medication

• Lithium : start 600-900 mg/day

• Anticonvulsant
• Depakine : start 500-1,000 mg/day 
• Carbamazepine : start 400 mg/day

• Antipsychotic
• Risperidone : start 2-4 mg/day
• Quetiapine : start 300-800 mg/day



Extrapyramidal side effect (EPS)



Extrapyramidal side effect (EPS)



Antipsychotic drugs

• 1st generation antipsychotics (FGA)***
• Haloperidol, Perphenazine, Chlopromazine, Thioridazine, 

Trifluoperazine, Fluphenazine, Zuclopentixol, Flupentixol, 
Pimozide

• 2nd generation antipsychotics (SGA)
• Clozapine, Risperidone*, Olanzapine, Quetiapine, 

Ziprazidone, Aripiprazole, Paliperidone, Amisulpride, 
Lurazidone



ACUTE DYSTONIA > TREATMENT

• Treatment

• Reassure

• Benztropine 2 mg IM/IV or 
Diazepam 5-10 mg IV or 
Diphenhydramine 50mg IV

• +/- Switch antipsychotic

• Continue benzhexol oral for 2 wks





Neuroleptic Malignant Syndrome(NMS)

• + recent DA antagonist 
exposure/withdraw + 
exclude other potential 
causes



Neuroleptic Malignant Syndrome(NMS)

• Ix: Leukocytosis, CPK rising(4 times upper limit)

• Mx: Iv hydration, stop antipsychotics, Bromocriptine/Dantrolene



Hyperventilation syndrome



CLINICAL PRESENTATION

• Tachypnea

• Carpopedal spasm

• Other nonspecific symptoms:

• Tachycardia, chest discomfort, dizziness, paresthesia, agitation, 
anxiety





DIFFERENTIAL DIAGNOSIS

ท่ีมา: จิตเวชศาสตร์ รามาธิบดี พิมพค์รัง้ท่ี 4, มาโนช หลอ่ตระกลูและปราโมทย์ สคุนิชย,์ 2558.



MANAGEMENT

• Diaphragmatic breathing 

• *** NO MORE BREATHING INTO PAPER BAG***



MANAGEMENT

• Provide calm environment

• If not improving > Diazepam 5 mg PO or 5-10 mg IV

• May prescribe home medication for 1-2 weeks (eg. Diazepam 2-5 mg PO hs) 
in case of recurrent

• Psychoeducation

• Reassure – not life-threatening ≠ ไม่ไดเ้ป็นอะไร, ≠ แกลง้ท า

• Breathing exercise



Insomnia

Medication Indication ขนาดทีม่ใีช้
(mg)

Lorazepam Initial insomnia 0.5, 2

Clonazepam Maintaining insomnia 0.5, 2

Diazepam Early-morning awakening insomnia 2, 5

Trazodone For elderly, not induced delirium 50

*** no more “Alprazolam” in insomnia***





is 

Psychiatry

“ E A S Y ”
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